
Hcni'irkH.—Tho viiluos of £ for spooimons n,, h, c and d Imvo been
Ciilciilateil from tlio first series of rondinu's niily, und arc oonsoquently
miallir tlian if repeatcj reading's liitd Ik.'cii taken.

The mean din'ot tonsile streni,'ih is 2.(!8 limes i,'reiUer tlian tho cal-

fuliited moan skin stress of tliu lieani and \i.^ timjs greater than tlio

mean eomprcsHivo sirenjitli of tlio timber.

Specimens i\ and c, eontain the lieiirt and mIlow tlie least compressive

(•tiencftli. Tlie ratios of leiiL'tli to least transverse dimensions in tho

compression specimens varied from C.47 to 9.46, and the failure iu caeh
case was duo to direct criishin(;.

The sliearinji stren^rtli of the rouml specimens is 1.42 times grcaUn-

than that of thi; flat specimens.

The several specimens had lost considerahly in weif,dit during tho

interval of their preparation f'ro;ii the beam atid the date of test.

Tetision specimen //, after the first, series of readings, was entirely

relieved of loail and was alloweil to rest fur two hours.

Between the two series of readiiiL's, cnnipro>sioii specimen /; remained

under tho load of 50,0(11) lbs. for sixteen lumrs, the final reading vary-

ing from .01117 to .01 172.
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Rfinarls.—The values of J? for specimens a, c, f? and /have been

calculated from the first series of readings only, and are conse^iuently

stnallcr than if repeated readings had been taken.


